

Test Certificate



1. Client

Page (1) / (1) Pages

Receipt No.	08-OK-021	Date of receipt	June 12, 2008
Client	Name/Company : UNID CO., LTD. Address: 587-84, Kakik 1-dong, Nam-gu, Inchon, Korea	Certificate No.	08-83
		Use of certificate	Quality control
Item(s) tested	Potassium Hydroxide (KOH)	Date of test	July 14, 2008

2. Test results

Test method	ASTM C-1402:2004	Environment	Temp.:(26 ± 1) °C R.H. :(66 ± 1) %								
Results	<table border="1"> <thead> <tr> <th rowspan="2">Sample Name</th> <th colspan="2">Activities</th> </tr> <tr> <th>Nuclides</th> <th>(X ± 2σ) Bq/g</th> </tr> </thead> <tbody> <tr> <td>Potassium Hydroxide (KOH)</td> <td>K-40</td> <td>2.082E+ 01 ± 1.84E-01</td> </tr> </tbody> </table> <p>- 2σ : counting error</p>			Sample Name	Activities		Nuclides	(X ± 2σ) Bq/g	Potassium Hydroxide (KOH)	K-40	2.082E+ 01 ± 1.84E-01
Sample Name	Activities										
	Nuclides	(X ± 2σ) Bq/g									
Potassium Hydroxide (KOH)	K-40	2.082E+ 01 ± 1.84E-01									
Prepared by	Song Byoung Chul (Signature) Name	Approved by	Sohn Se Chul (Signature) Name								
<p>KAERI certifies that the test results listed herein conform to the test method(s) and item(s) accredited by KOLAS which signed the International Laboratory Cooperation(ILAC) Mutual Recognition Arrangement(MRA).</p> <p style="text-align: center;">July 15, 2008</p> <p style="text-align: center;">President of Korea Atomic Energy Research Institute P.O. Box 105, Yuseong, Daejeon, 305-600, Korea (Tel :82-42-868-2444, Fax 82-42-868-8148)</p>											
<p>(Note 1) This certificate shall not be reproduced except in full, without written approval of KAERI. (Note 2) This certificate relates to the samples(or specimens) supplied by the named client and to the specific tests carried out.</p>											

KOLAS-22-1